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Duty Cycle
Test Result
. Transmission Duty
Test Ru Ru Transmission . :
Antenna | Channel : : Period Cycle Verdict
Mode Size Index Duration [ms]
[ms] (%]
Antl 5180 52Tone RU4 5.21 5.80 89.83
Ant2 5180 52Tone RU4 5.21 5.72 91.08
11AX20MIMO
Ant3 5180 52Tone RU4 5.21 5.73 90.92
Ant4 5180 52Tone RU4 5.22 5.73 91.10
Antl 5190 52Tone RU8 5.22 5.79 90.16
Ant2 5190 52Tone RU8 5.22 5.79 90.16
11AX40MIMO
Ant3 5190 52Tone RU8 5.22 5.81 89.85
Ant4 5190 52Tone RU8 5.21 5.79 89.98
Antl 5210 106Tone RU8 3.96 4.53 87.42
Ant2 5210 106Tone RU8 3.96 4.54 87.22
11AX80MIMO
Ant3 5210 106Tone RU8 3.96 4.54 87.22
Ant4 5210 106Tone RU8 3.96 4.55 87.03
Antl 5250 242Tone RU8 1.78 2.37 75.11
Ant2 5250 242Tone RU8 1.77 2.36 75.00
11AX160MIMO
Ant3 5250 242Tone RU8 1.78 2.36 75.42
Ant4 5250 242Tone RU8 1.77 2.35 75.32
Antl 5180 52Tone RU4 5.02 5.55 90.45
Ant2 5180 52Tone RU4 5.02 5.54 90.61
11BE20MIMO
Ant3 5180 52Tone RU4 5.03 5.57 90.31
Ant4 5180 52Tone RU4 5.02 5.54 90.61
Antl 5190 52Tone RU8 5.02 5.61 89.48
Ant2 5190 52Tone RU8 5.02 5.61 89.48
11BE40MIMO
Ant3 5190 52Tone RU8 5.02 5.60 89.64
Ant4 5190 52Tone RU8 5.02 5.61 89.48
Antl 5210 106Tone RU8 5.05 5.55 90.99
Ant2 5210 106Tone RU8 5.06 5.56 91.01
11BESOMIMO
Ant3 5210 106Tone RU8 5.07 5.55 91.35
Ant4 5210 106Tone RU8 5.06 5.56 91.01
Antl 5250 242Tone RUS8 2.76 3.17 87.07
Ant2 5250 242Tone RU8 2.76 3.16 87.34
11BE160MIMO
Ant3 5250 242Tone RU8 2.76 3.17 87.07
Ant4 5250 242Tone RU8 2.76 3.15 87.62
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Report No. : FR452305B

Test Graphs
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Dz M1 1 5.8 ms 0.01 d&

Date: 3.JUN.2024 04:3B:19
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02| M1 1 5.72 ms -1.03 d8
- ; —
Date: 3.JUb 04:38:4

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158

FCC ID : 2ADZRBEACON19

Page Number : A2-630 of 718



saranas. FCC RF Test Report

Report No. : FR452305B

11AX20MIMO_Ant3_5180_52Tone_RU4
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11AX40MIMO_Antl_5190_52Tone_RUS

Spectrum c%:
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11AX40MIMO_Ant3_5190_52Tone_RUS

Spectrum
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Function Result |

Type | Ref | Trc | X-value | Y-value | Function
M1 1 2.63 ms 13.59 dBm
D1 M1 1 5.22 ms 4.15 dB
Dz M1 1 5.81 ms 0.24 db

11AX40MIMO_Ant4_5190_52Tone_RUS8

Spectrum
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Type | Ref | Trc | X-value | Y-value | Function
M1 1 1.41ms 13.95 dBm
o1 M1 1 5.21ms 3.66 dB
Dz M1 1 5.79 ms -14.12 dB
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11AX80MIMO_Antl_5210_106Tone_RUS
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11AX80MIMO_Ant3_5210_106Tone_RUS
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11AX160MIMO_Antl_5250_242Tone_RUS
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11AX160MIMO_Ant3_5250_242Tone_RUS
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11BE20MIMO_Ant1_5180_52Tone_RU4
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11BE20MIMO_Ant3_5180_52Tone_RU4

Spectrum c%:
Ref Level 30,00 dBm Offset 14,35 dB & RBW 10 MHz
lo Att 30 dB @ SWT 15 ms @ VBW 10 MHz
SGL Count 1/1 TRG:YID
@ 1Pk Clrw
J M1[1] 17.50 dBm
o0 i " A lletnt et g ek el s My i ooy A A WM«M%NM\«%“&%-?
TRG 17,300 dBm s D1[1] 0.08 dB|
o dem 5.0300 ms
48l
10 dBm-
20 4B
bt -
-30 dBn
-40 de
-50 denmn
-60 der
CF 5.17835 GHz 1001 pts 1.5 ms/
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 550.0 s 17.50 dém
pi| M1 1 5.03 ms -0.08 di
02| M1 1 5.57 ms 0.11 d&
™ T —

11BE20MIMO_Ant4_5180_52Tone_RU4

Spectrum :%1
Ref Level 30,00 dBm Offset 14,18 dB & RBW 10 MHz
o att 30 dB @ SWT 10ms @ VBW 10 MHz
SGL Count 1/1 TRG:VID
(@ 1Pk Clrw
1 M1[1] 15.38 dBm
" " s 1.13000 ms
R e et wa@iwm D ; M ettt bt it el
10 dBrm 5.02000 ms,
0ds
-10 dBr
-20 dB
Sabgri) tpiin)
-30 deém
40 dB
-50 dem
60 der
CF 5.17106 GHz 1001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.13 ms 15.33 dém
p1| M1 1 5.02 ms 2.57 dB
p2| M1 1 5.54 ms 0.06 dB
—
n T
Sporton International Inc. (Kunshan) Page Number 1 A2-639 of 718

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19



saranas. FCC RF Test Report

Report No. : FR452305B

11BE4OMIMO_Ant1_5190_52Tone_RUS
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11BE4OMIMO_Ant3_5190_52Tone_RUS
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<Puncturing Mode>

Maximum power spectral density

Test Result
Test Ru Ru Result Limit .
Antenna Freq(MHz) . Verdict
Mode Size Index | [dBm/MHZz] | [dBm/MHZz]
Antl 5210 Puncturing 20M RU4 -1.3 <17.00 PASS
Ant2 5210 Puncturing 20M RU4 -0.92 <17.00 PASS
Ant3 5210 Puncturing 20M RU4 -0.8 <17.00 PASS
Ant4 5210 Puncturing 20M RU4 -1.03 <17.00 PASS
total 5210 Puncturing 20M RU4 5.01 <17.00 PASS
Antl 5290 Puncturing 20M RU1 -2.27 <11.00 PASS
Ant2 5290 Puncturing 20M RU1 -2.02 <11.00 PASS
Ant3 5290 Puncturing 20M RU1 -1.98 <11.00 PASS
Ant4 5290 Puncturing 20M RU1 -2.13 <11.00 PASS
total 5290 Puncturing 20M RU1 3.92 <11.00 PASS
Antl 5530 Puncturing 20M RU4 -1.66 <11.00 PASS
Ant2 5530 Puncturing 20M RU4 -2.08 <11.00 PASS
Ant3 5530 Puncturing 20M RU4 -1.88 <11.00 PASS
Ant4 5530 Puncturing 20M RU4 -1.55 <11.00 PASS
total 5530 Puncturing 20M RU4 4.23 <11.00 PASS
Antl 5610 Puncturing 20M RU1 -0.43 <11.00 PASS
Ant2 5610 Puncturing 20M RU1 -0.7 <11.00 PASS
11BESOMIMO
Ant3 5610 Puncturing 20M RU1 -0.97 <11.00 PASS
Ant4 5610 Puncturing 20M RU1 -0.5 <11.00 PASS
total 5610 Puncturing 20M RU1 5.38 <11.00 PASS
Antl 5690 Puncturing 20M RU4 -0.89 <11.00 PASS
Ant2 5690 Puncturing 20M RU4 -0.56 <11.00 PASS
Ant3 5690 Puncturing 20M RU4 -0.5 <11.00 PASS
Ant4 5690 Puncturing 20M RU4 -1.24 <11.00 PASS
total 5690 Puncturing 20M RU4 5.23 <11.00 PASS
RU1 0.29 <30.00 PASS
Antl 5775 Puncturing 20M
RU4 0.14 <30.00 PASS
RU1 0.16 <30.00 PASS
Ant2 5775 Puncturing 20M
RU4 0.08 <30.00 PASS
RU1 0.78 <30.00 PASS
Ant3 5775 Puncturing 20M
RU4 0.65 <30.00 PASS
RU1 0.5 <30.00 PASS
Ant4 5775 Puncturing 20M
RU4 0.57 <30.00 PASS
total 5775 Puncturing 20M RU1 6.46 <30.00 PASS
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RU4 6.39 <30.00 PASS
Puncturing 20M RU1 -4.01 <17.00 PASS
RU1 -3.9 <17.00 PASS
Antl 5250_UNII-1 Puncturing 40M
RU4 -3.8 <17.00 PASS
Puncturing 20M RU8 -3.93 <17.00 PASS
Puncturing 20M RU1 -3.53 <17.00 PASS
RU1 -3.44 <17.00 PASS
Ant2 5250 _UNII-1 Puncturing 40M
RU4 -3.47 <17.00 PASS
Puncturing 20M RU8 -3.46 <17.00 PASS
Puncturing 40M RU1 -3.27 <17.00 PASS
Puncturing 20M RU1 -3.43 <17.00 PASS
Ant3 5250_UNII-1 -
Puncturing 40M RU4 -3.18 <17.00 PASS
Puncturing 20M RU8 -3.39 <17.00 PASS
Puncturing 20M RU1 -3.7 <17.00 PASS
RU1 -3.59 <17.00 PASS
Ant4 5250_UNII-1 Puncturing 40M
RU4 -3.45 <17.00 PASS
Puncturing 20M RU8 -3.58 <17.00 PASS
Puncturing 20M RU1 2.36 <17.00 PASS
RU1 2.48 <17.00 PASS
total 5250_UNII-1 Puncturing 40M
RU4 2.55 <17.00 PASS
Puncturing 20M RU8 2.44 <17.00 PASS
11BE160MIMO
Puncturing 20M RU1 -4 <11.00 PASS
RU1 -3.87 <11.00 PASS
Antl 5250_UNII-2A Puncturing 40M
RU4 -3.82 <11.00 PASS
Puncturing 20M RU8 -3.94 <11.00 PASS
Puncturing 40M RU1 -3.6 <11.00 PASS
Puncturing 20M RU1 -3.67 <11.00 PASS
Ant2 5250_UNII-2A
Puncturing 40M RU4 -3.7 <11.00 PASS
Puncturing 20M RU8 -3.72 <11.00 PASS
Puncturing 40M RU1 -3.25 <11.00 PASS
Puncturing 20M RU1 -3.44 <11.00 PASS
Ant3 5250_UNII-2A
Puncturing 40M RU4 -3.27 <11.00 PASS
Puncturing 20M RU8 -3.35 <11.00 PASS
Puncturing 40M RU1 -3.7 <11.00 PASS
Puncturing 20M RU1 -3.79 <11.00 PASS
Ant4 5250_UNII-2A
Puncturing 40M RU4 -35 <11.00 PASS
Puncturing 20M RU8 -3.69 <11.00 PASS
Puncturing 40M RU1 2.42 <11.00 PASS
Puncturing 20M RU1 2.30 <11.00 PASS
total 5250_UNII-2A
Puncturing 40M RU4 2.45 <11.00 PASS
Puncturing 20M RU8 2.35 <11.00 PASS
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Puncturing 20M RU1 -4.34 <11.00 PASS
RU1 -4.36 <11.00 PASS
Antl 5570 Puncturing 40M
RU4 4.1 <11.00 PASS
Puncturing 20M RU8 -4.41 <11.00 PASS
Puncturing 20M RU1 -4.57 <11.00 PASS
RU1 -4.62 <11.00 PASS
Ant2 5570 Puncturing 40M
RU4 -4.42 <11.00 PASS
Puncturing 20M RU8 -4.54 <11.00 PASS
Puncturing 20M RU1 -4.46 <11.00 PASS
RU1 -4.39 <11.00 PASS
Ant3 5570 Puncturing 40M
RU4 -4.28 <11.00 PASS
Puncturing 20M RU8 -4.47 <11.00 PASS
Puncturing 20M RU1 -4.1 <11.00 PASS
RU1 -4.12 <11.00 PASS
Ant4 5570 Puncturing 40M
RU4 -3.96 <11.00 PASS
Puncturing 20M RU8 -4.2 <11.00 PASS
Puncturing 40M RU1 1.65 <11.00 PASS
Puncturing 20M RU1 1.66 <11.00 PASS
total 5570
Puncturing 40M RU4 1.83 <11.00 PASS
Puncturing 20M RU8 1.62 <11.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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